

Laboratory Universal Testing Lab., Unit No. 17, Laxmi Industrial Estate C.H.S.,
Laxmi Nagar, Off Link Road, Goregaon (West), Mumbai, Maharashtra

Accreditation Standard ISO/IEC 17025: 2005

Discipline Non-Destructive Testing **Issue Date** 24.04.2015

Certificate Number T-3377 **Valid Until** 23.04.2017

Last Amended on - **Page** 1 of 1

S.No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
I.	BUILDING MATERIALS- REINFORCED CONCRETE STRUCTURES			
1.	Reinforced Concrete Structures	Rebound Hammer Test	IS 13311 (Part 2): 1992 (RA 2008)	10 R to 80 R
		Ultrasonic Pulse Velocity Test	IS 13311 (Part 1): 1992 (RA 2008)	1 km/s to 5 km/s
		Cover Meter Test	BS 1881 (Part 204): 1986	5 mm to 85 mm
		Carbonation Test	DIN EN 14630: 2007	1 mm to 25 mm
		Half Cell Potentiometer Test	ASTM C876: 1980	(-)100 mV to (-)650 mV

~~-X-X-X-X-X-X-X-X-X-X-X-X-~~